e V=" B W SV W
Series 14 Parts

Control Hood

PART NUMBER
ITEM NUMBER DESCRIPTION REQUIRED

1 18126L | CONTROL PANEL - LEFT 1

2 181274L | CONTROL HOOD - LEFT 1
181274KL |HOOD KIT - LEFT (PANEL, HOOD, BOLTS, NUTS)

3 18126R | CONTROL PANEL - RIGHT 1

4 181274R | CONTROL HOOD - RIGHT 1
181274KR |HOOD KIT - RIGHT (PANEL, HOOD, BOLTS, NUTS)

5 181283W [ CONTROL ARM WELDMENT 1

6 811A6 |BOLT 5/16-18 UNC x 5/8 BUTTON HEAD STAINLESS 12

7 812A7 |BOLT 3/8-16 UNC x 3/4 BUTTON HEAD STAINLESS 8

8 82110 FLAT WASHER 5/16 4

9 83125 NUT 5/16-18 UNC NYLON LOCK 12

10 83215 NUT 3/8-16 UNC NYLON LOCK 4




